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REACTION TO FIRE CLASSIFICATION REPORT NO. ERA-13-057 I PAgE 2

1. INTRODUCTION

This classification report defines the classification assigned to " MTPLASTECH PVC F)AM " in accordance
with the procedures given in EN 13501-1-:2007+A1,:2O09

2. DETAILS OF CLASSIFIED PRODUCT

2.1. General:
MTPLASTECH PVC FOAM rs defined as a "type of classified product".

2.2. Description:
MTPLASTECH PVC FOAM is fully described in the test reports in support of the classification listed in
clause 3.

Manufactured Plant: M.T REKLAM A.$

Cumhuriyet Mah. Selin Sok. No:L 4L400 Qayrrova, KOCAELi/ TURKEY

Tested product t

3. REPORTS AND RESULTS IN SUPPORT OF CLASSIFICATION

proouc

Product Name Density [g/cmt]
Mass per unit area

Glm'l
Thickness(mm)

Main Constituent

MTPLASTECH PVC FOAM 0,5 2500 5

PVC (Polyvrnyl

Chloride)foam

MTPLASTECH PVC FOAM 0,5 1500 3

PVC (Polyvrnyl
Chloride)foam

3.1. Reports

Name of laboratory Name of sponsor Test report ref. no. Test method

ERA

LABORATUVARLARI

A.$.

M.T REKLAM A.S

FTSr13275 TS EN 13823

FTSTT3276 TS EN ISO 1.1.925-2

FTST13277 TS EN ISO 1.1925-2

FTST13107 TS EN 13823

FTST131O8 rs EN lso 1,1925-2

FTST13109 TS EN tSO L1925-2
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3.2. Results

TS EN lso Lrg25-2t"1

Flame exposition: 30 s

Fs < l-50 mm(1)

ignition of filter paper(t)

Fs < 150 mm(z)

ignition of filter paper (t)

6

6

6

6

(-)

(-)

(-)

(-)

Yes

No

Yes

No

TS EN 13823(")

FlGRAo,+r,,1r (W/s)
LFS > kenar

THR6OO. (MJ)

5

5

245,9
(-)

6,7

(-)

No
(-)

SMOGRA (m'/s')
TSP.nn. (m2)

3

5

Ll4,O
327,4

(-)

(-)

Flaming droplet(s)/particle (s) 3 20 Yes

TS EN ISO t!925-2bl

Flame exposition: 30 s

Fs < 150 mm(1)

ignition of filter paper (t)

Fs < l-50 mm(2)

ignition of filter paper (2)

6

o

o

6

(-)

(-)

(-)

(-)

Yes

No

Yes

No

TS EN 13823b)

FlGRAo,+m (Ws)
LFS > kenar

THR6oo, (MJ)

3

J

t69,9
(-)

6,3

(-)

No
(-)

SMocRA (m'/s'l
TSP"nn. (m2)

5

5

72,4
238,7

(-)

Flamins droplet(s)/particle (s) 5 15 Yes

(-): Not applicable
(1): Surface flame attack
(2): Edge flame attack

la): for MTPLASTECH PVC FOAM 5 mm

lb)ifot MTPLASTECH PVCFOAM3 mm
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Test method Parameter Parameter
Compliance
parameters

TS EN ISO tt925-2\"1
Fs < 150 mm

ignition of filter paper
Yes

No

Yes (B - D)

No (d0)

TS EN 13923r"/

FlGRAs,as [W/s] 245,9 < 2s0 (c)

THR6oo, IMJ] 6,7 7,5 < (B)

LFS < kenar (-) Yes (B)

SMOGRA Im'ls L14,0 3180 (s2)

TSPonn. lm' 327,4 >200 (s3)

Flaming droplet(s)/particle (s) Yes Yes (d1)

TS EN ISO t!925-2b) Fs < 150 mm
ignition of filter paper

Yes

No

Yes (B - D)

No (d0)

TS EN 13823(b)

FlGRAs,aw fW/sl 169,9 < 2so (c)

THR6oo, IMJ] 6,3 7,5 < (B)

LFS < kenar Yes (B)

SMOGRA lm'/s'l 72,4 < 180 (s2)

TSP6oo, Im'] 238,7 >200 (s3)

Flaming droplet(s)/particle (s) Yes Yes (dl)

(-):Not applicable la):fot MTPLASTECH PVC FOAM 5 mm

lbj: lor MTPLASTECH PVC FoAM3 mm

4. CLASSIFICATION AND FIELD OF APPLICATION
4.1. Reference of classification

This classification has been carried out in accordance with the clauses 1,1,.5,1,L.9.4 and 11.10.1-
of EN 13501-L:2007 + Al-:2009

4.2. Classification

MTPLASTECH PVC FOAM, in relation to their reaction to fire behaviour is classified:

c
The additional classification in relation to smoke production is:

s3

The additional classification in relation to flaming droplets / particles is:

d1
The format of the reaction to fire classificatio n f or MTPLASTECH PVC FOAM is:

Fire behaviour Smoke production Flaming droplets

C S J d I

Reaction to fire classification: C-s3,d1
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4.3. Field of application

This classification is valid for the following product parameters:

This classification is valid for MTPLASTECH PVC FOAM product.

- The samples are fixed on the standard calcium silicate board substrate according to TS EN

13238 - calcium silicate board of thickness L2 mm and nominal density of 870 kg/m=.

15OO< MTPLASTECH PVC FOAM <2500 33 MTPLASTECH PVC FOAM <5
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5. LIMITATIONS

5.1. Restrictions

This classification report is valid provided that the technical specifications of product are within
the limits in accordance with the field of application clause 4.3,

5.2. Warning

This classification document does not represent type approval or certification of the product.

Signed:

GiJIden YUZER

Person in the charge of tests
DAG

Laboratory Manager
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E RA LABORATUVARLART A.S.

TOSB TAYSAD Organize San. Bol. l_. CD. ,15. Yol No: 1

gekerprnar - Qayrrova, KOCAELi

DENEY RAPORU

ER /',

TEST REPORT

istek numarasl
Order No.

Numunenin adl ve tarifi
Nqme ond identity of test somple

Numunenin kabultarihi
The dote of receipt of sample

Agrklamalar
Remarks

Deneyin yaprldlfr tarih
Date of test

Raporun sayfa saylsr
Number of poges of the Report

Miigterinin adr/adresi : M.T REKLAM A.S.
Customer name/oddress Cumhuriyet Mah. Selin Sok. No:1 41_4OO

Qayrrova, KOCAELi / TURKEY

1-31346ERA-rev2

MTPlastech PVC Foam

02.07.2013

26.07.2013

4

Tiirk Akreditasyon KurumuffARKAK) deney raporlanntn tonrnmast konusunda Avrupa Akreditosyon
Birligi(EA) ve Uluslararos Labordtuvar Akreditasyon Birlifii(tLAc) ile kargilklt tsntnma antlagmasnt
imzalam6tn
The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(rR) and ofthe International Laboratory Accreditation(ILAC) forthe Mutual recognation oftest reports

Deney ve /veya iilgiim sonuglan, genigletilmig iilgi)m betirsizlikteri ( olmat hatinde ) ve deney metodlart
bu sertifikontn tamamlaytq ksmt olon tokip eden sayfolarda verilmigtir.
The test and/or measurement results, the uncertainties ( if applicable )with confidence probability and test methods are given on
the following pages which are part of this report

Deney Sorumlusu
Person in charge oftest

29.07.2013

r Miidiirii
atory/oq,

:(
4-\si

Bu rapor, laboratuvarrn yazllr izni olmadan krsmen kopyalanrp gofraltrlamaz.
lmzasrz ve mLjhrjrstiz raporlar gegersizdir.
This report sholl not be reproduced other thon in full except with the permission of the laboratory. Testing reports without signature and
seol ore not vqlid

Phone: +90262658L662

FR1 126/REV03 t01.06.2012

Fax.: +902626581669 E-mail: info@eravonetim.com Web: www.eravonetim.com



ERA ERA LABORATUVARLARI A.S.

TEST REPORT
on Fire and Technical Characteristics

Bu rapor, laboratuvann yazhizni olmadan krsmen kopyalanrp go[altrlamaz.
imzasrz ve muhtirsriz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory, Testing reports without signature and
seal are not valid

Phone: +902626581662 Fax.: +902626581669

FR1 12O/REV03 t01.06.2012

Web: www.eravonetim.com

Our ref.: 13 1346ERA-rev2

Sponsor: M.T REKLAM A.$.
Cumhuriyet Mah. Selin Sok. No:1 41400 Qayrova, KOCAELI / TURKEY

TEST ITEM
Product name : MTPlastech PVC Foam

Manufacturing Plant : M.T REKLAM A.$.

Cumhuriyet Mah. Selin Sok. No:1 4140 Qayrova, KOCAELi / TURKEY

Composition : PVC (Polyvrnyl Chloride) foam.

Appearance : Density of the manufactured from PVC (Polyvlnyl Chloride) foam is 0,5 g/cmr
and mass per unit area is 2500 g m' . The long wing of test specimen consists of 4 parts separated
by horizontal joint at distance 500 mm from lower edge and vertical joints at distance 200 mm
from the corner line. Each part of the product fixed on the standard calcium silicate board
substrates with the four mounting screws in accordance with TS EN 13238- thickness of
calcium silicate board is 12 mm and nominal density is 870 kg/m3.

Date of receipt of the sample: 02.07 .2013 Sampling: The samples were delivered by the sponsor

Date of realization of tests: 26.07.2013

TEST METHOD: TS EN 13823
Conditioning: TS EN 13238, Article 4.3.c, (23 +2)'C ando/o (50 + 5) relative humidity

E-mail : info@eravonetim.com

Page:214
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MEASURED VALUES AND THE TEST RESULTS

Test specimen no.

Date of test

LFS > edge

FIGRAo,z nrr [Ws]
FrGRAo,4 *, [Wsl
TH&oo. [M4
SMOGRA 1m2ts21

TSP6es. [-t]
Flaming
droplets/particles

Time of flaming [s]

a
26.07 26.07 26.07

no no no no

247,7 324,1 225,9 265,9

234,5 324,1 179,2 245,9

5,6 8,1 6,3 6,7

108,8 139,9 93,3 114,0

300,7 399,3 292,1 327,4

no

(-)

no

C)

no no

(-) (,

Expanded
uncertainty

(-)

59,6

84,5

1,6

27,4

'71 1

(,
(-)

Observation during the test: Flaming droplets were observed approximately 20 seconds within
600 seconds.

Bu rapor, laboratuvarrn yazrlr izni olmadan krsmen kopyalanlp gofaltrlamaz.
lmzasrz ve miihrirsLiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the lsboratory. Testing reports without signature ond
seal ore not valid

Phone: +902626581,662

FR 1 1 20/REV 03 I 01.06.2012

Web: www.eravonetim.comFax.: +902626581669 E-mail : info@eravonetim.com

Page:314



ERA ERA LABORATUVARLARI A.S.

Conclusion:

The mentioned expanded uncertainty is obtained by multiplying the standard uncertainty
by a coverage factor k:2, which comesponded to a level of confidence of 95 %.

The test results relate to the behaviour of the test specimen of a product under the
particular conditions of the test; they are not intended to be the sole criterion for assessing the
potential frcehazard of the product of use. The results of tests are concerned only with the
subject oftesting.

The protocol shall not be reproduced except in full without the written approval of the
testing laboratory,

Annotation:

(-): data was not determined/measured

Appendixes:

Appendix No. 1: The photographs of the exposed surface of the test specimens

Appendix No. 2: The graphs of the measured and calculated values

Bu rapor, laboratuvarrn yazrlr izni olmadan krsmen kopyalanlp gofaltrlamaz.
lmzasrz ve mrihr"irstjz ra porlar gegersizdi r.
This report shall not be reproduced other than in fult except with the permission ofthe Iaboratory. Testing reports without signature ond
seal are not valid

Phone: +902626581662

FR1 120/REV03 I 0r.06.2012

Web:Fax.: +902626581669 E-mail:

Page:414
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The photograph ofthe exposed surface oflong
wlng

The photograph ofthe exposed surface of
short wins

The photograph ofthe exposed surface taken
from the opposite of corner line
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ERA LABORATUVARLART A.S.

TOSB TAYSAD Organize San. Bol. L. CD, ,15. Yol No: 1

gekerprnar - Qayrrova, KOCAELI

DENEY RAPORU
TEST REPORT

M.T REKLAM A.5.

Cumhuriyet Mah. Selin Sok. No:1 41,400

Qayrrova, KOCAELi / TURKEY

131346ERA-rev2

MTPlastech PVC Foam

02.07.2013

26.07.2013

3

Deney Sorumlusu
Person in charge oftest

YUZER

ERA

Miigterinin adt/adresi
Customer name/address

istek numarasl
Order No.

Numunenin adl ve tarifi
Name and identity of test sample

Numunenin kabultarihi
The dote of receipt of sample

Agrklamalar
Remarks

Deneyin yaprldr!r tarih
Date of test

Raporun sayfa sayrsr
Number of poges of the Report

Tarih
Date

29.07.20t3

Tiirk Akreditdsyon KurumuffARKAK) deney roporlarntn tontnmas konusundq Avrupa Akreditasyon
Birligi(EA) ve Uluslararos Laborotuvar Akreditasyon Birligi(ILAC) ile korgilklt tantnma antlagmosnt
imzalam6ilr.
The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) forthe Mutual recognation of test reporrs

Deney ve /veya iilgiim sonuglon, genigletilmig hlgilm belirsiztikteri ( olmat halinde ) ve deney metodlart
bu sertifikantn tomomlayrct ksmt olan takip eden soylalarda verilmigtir .

The test and/or measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are given on
the followine pases which are part of this reoort

var Miidiirii
Laboratory

Grilden Onur DAG
Bu rapor, laboratuvarrn yazilizni olmadan klsmen kopyalanrp gofialtrlamaz.
lmzasrz ve miihLirsriz raporlar gegerslzdir.

This report sholl not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature qnd
seol ore not valid

Phone: +902626581'662 Fax.: +90262658L669 E-mail: info@eravonetim.com Web: www.eravonetim.com

FRI 126l REV03/0 i.06.20 12



ERA ERA LABORATUVARLARI A.$.

AB-0330-T

FTSTL3276

29.07.20t3

TE ST REPORT
on Fire and Technical Characteristics

Bu rapor, laboratuvarrn yazilizni olmadan krsmen kopyalanrp gofaltrlamaz.
I mzastz ve m r.i h r-l rsri z ra po rla r ge ge rs izd i r.
This report shall not be reproduced otherthan in full exceptwith the permission of the loboratory. Testing reports without signature and
seal are not valid

Phone: +90262658L662 Fax.: +902626581669

FR1 12 I iREV03t01 .06.20t2

Web: www.eravonetim.com

Our ref. : 1 3 1 346ERA-rev2
Sponsor: M.T REKLAM A.$.
Cumhuriyet Mah. Selin Sok. No:1 41400 Qayrrova, KOCAELI / TURKEY

TEST ITEM

Product name : MTPlastech PVC Foam

Manufacturing Plant : M.T REKLAM A.$.

Cumhuriyet Mah. Selin Sok. No:1 4140 Qayrrova, KOCAELI / TURKEY

Composition : PVC (Polyvrnyl Chloride) foam.

Appearance : Density of the manufactured from PVC (Polyvrnyl Chloride) foam is 0,5 g/cm3
and mass per unit area is 2500 glm2. Test specimens were prepared from PVC (Polyvrnyl
Chloride) foam panel.

Date of receipt of the sample: 02.07 .2013
Date of realization of tests: 26.07.2013

Sampling: The samples were delivered by the sponsor

TEST METHOD: TS EN ISO 11925 - 2
The flame application time: 30 s
Conditioning: TS EN 13238, Article 4.3 .c, (23 + 2)'C andyo (50 + 5) relative humidity.

MEASURED VALUES AND THE TEST RESULTS

SURFACE FLAME ATTACK

Sample No.:

Ignition of the sample:
Reaching the mark I s ]:
Ignition of the filter paper:

lengthwise

2

no no no
no no no
no no no

crosswrse

2

no no no
no no no
no no no

Observation during the test: No droplet was observed.

E-mail: info@eravonetim.com

Page2/3
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Conclusion:

The test results relate to the behaviour of the test specimen of a product under the
particular conditions of the test; they are not intended to be the sole criterion for assessing the
potential ftehazard of the product of use. The results of tests are concemed only with the
subject of testing.

The protocol shall not be reproduced except in fulIwithout the written approval of the
testing laboratory.

Bu rapor, laboratuvarrn yazrlr izni olmadan krsmen kopyalanrp gofialtrlamaz.
imzasrz ve mrihLirstiz raporlar gegersizdir.
This report sholl not be reproduced other thqn in full except with the permission of the laboratory, Testing reports without signature and
seal ore not valid

Phone: +902526581,662 Fax.: +902626581659 Web:

FRl 1 2 1/REV03 I 0 1.06.20 t2

E-mail:

Page3/3



Miigterinin adl/adresi
Customer name/address

istek numarasr
Order No.

Numunenin adr ve tarifi : MTplastech pVC Foam
Name and identity of test sample

rrinrnr
rU nx AKREDiTnsvoN KTJ RU MIJ

TU R KI SH ACCRED ITATI ON AG E NCY
ta rafl nda n a kre dite e d i I m igti r

ERA TABORATUVARIAR| A.g.
TOSB TAYSAD Organize San. Bol. 1. CD.,15. yol No: 1

gekerprnar - Qaylrova, KOCAELI

DENEY RAPORU
TEST REPORT

: M.T REKLAM A.S.

Cumhuriyet Mah. Selin Sok. No:i. 41,400

Qayrrova, KOCAELi / TURKEy

: l-31346ERA-rev2

: O2.O7.201.3

:26.O7.2OI3

Raporun sayfa sayrsr : 3
Number of pages of the Report

Tilrk Akreditasyon Kurumu(TURKAK) deney raporlarntn tdnrnmas konusunda Avrupa Akreditosyon
Birlifri(EA) ve IJluslorarag Loboratuvar Akreditosyon Birlifii(ILAC) ite korgilk1 tannmd antlogmasnt
imzalomrytn
The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports

Deney ve /veyo iilgi)m sonuglon, genigletitmig iilgi)m betirsiztikteri ( olmat halinde ) ve deney metodlart
bu sertifikantn tomomlaytct ksmt olan takip eden sayfalarda verilmigtir .
The test and/or measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are grven on
the following pages which are part of this report

Numunenin kabultarihi
The date of receipt of somple

Agrklamalar
Remarks

Deneyin yaprldrir tarih
Date of test

Deney Sorumlusu
Person in charge oftest

YUZER

Miihiir Tarih
Date

Laboratuvar Miidiirii
ing Laboratory

-*qt/ vqf,

-j
,l}" \

\.-t'. 29.07.20t3 Giilden
Bu ra zpo uvarrn yazrlt zni olmadan krsmen kopyalanrp 9o[altrlamaz.
Imzasrz ve mtihtirsrjz raporlar gegersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid

Phone: +90262658L662 Fax.: +902626581669 E-mail: info@eravonetim.com Weo: www.eravonetim.com

FR1 126l REV03/01 .06.201 2



ERA ERA LABORATUVARLARI A.S.

TE ST REPORT
on Fire and Technical Characteristics

Bu rapor, laboratuvann yazrlr izni olmadan krsmen kopyalanrp go$altrlamaz.
lmzasrz ve mrihtirsLiz raporlar gegersizdir.
This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seol ore not volid

Phone: +902626581662 Fax.: +902626581669 E-mail: info@eravonetim.com

FRl 12 1/REV03 t\t.06.2012

Web: www.eravonetim.com

Our ref. : 1 3 1 346ERA-rev2
Sponsor: M.T REKLAM A.$.
Cumhuriyet Mah. Selin Sok. No:1 41400 Qayrrova, KOCAELI I fURfpy
TEST ITEM

Product name : MTPlastech PVC Foam

Manufacturing Plant : M.T REKLAM A.$.

Cumhuriyet Mah. Selin Sok. No:1 4140 Qayrova, KOCAELI / TURKEY

Composition : PVC (Polyvrnyl Chloride) foam.

Appearance : Density of the manufactured from PVC (Polyvrnyl Chloride) foam is 0,5 g/cm3
and mass per unit area is 2500 glmz. Test specimens were prepared from PVC (Polyvrnyl
Chloride) foam panel.

Date of receipt of the sample: 02.07 .2013
Date of realization of tests: 26.01.2013

Sampling: The samples were delivered by the sponsor

TEST METHOD: TS EN ISO 11925 -2
The flame application time: 30 s

Conditioning: TS EN 13238, Article 4.3.c, (23 + 2) oC and % (50 + 5) relative humidity.

MEASURED VALUES AND THE TEST RESULTS

EDGE FLAME ATTACK

Sample No.:

Ignition of the sample:
Reaching the mark I s ]:
Ignition of the filter paper:

lengthwise

23
no no no
no no no
no no no

crosswrse
-laa
taJ

no no no
no no no
no no no

Observation during the test: No droplet was observed.

Page2/3
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Conclusion:

The test results relate to the behaviour of the test specimen of a product under the
particular conditions of the test; they are not intended to be the sole criterion for assessing the
potential ftehazard of the product of use. The results of tests are concemed only with the
subject oftesting.

The protocol shall not be reproduced except in full without the written approval of the
testing laboratory.

Bu rapor, laboratuvarrn yazrlr izni olmadan krsmen kopyalanrp gofaltrlamaz.
imzasrz ve mrihrirsLiz raporlar geEersizdir,

This report shall not be reproduced other thon in full except with the permission of the laborotory. Testing reports without signature ond
seol ore not volid

Phone: +902626581662 Fax.: +902625581669

FRl 1 2 1 /REV03 / 0 1 .06.20t2

Web:E-mail : info@eravonetim.com
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